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v Vasoactive Meds for Hypertensive Crisis
Pathways
Medications
(@ Labetalol Pathway

Iabetalol (NORMODYNE) injection 20 mg ($)

20 mg, intravenous, Administer over 2 Minutes, Once as needed, high blood pressure, distolic BP /= 110 o sytolic B >/= 160, Starting today at 1246, For 1 dose
First dose

Repeat BP in 15 minutes,if suboptimel effect administer 40 mg IV x 1

©And

Iabetalol (NORMODYNE) injection 40 mg ($)

40 mg, intravenous, Administer over 2 Minutes, Once as needed, high blood pressure, diastolic BP /= 110 or systolic BP /= 160, Stating today at 1306, For 1 dose
Second dose

Repeat BP in 15 minutes,if suboptimal effect administer 80 mg IV x 1

©And

Iabetalol (NORMODYNE) injection 80 mg ($)

80 mg, intravenous, Administer over 2 Minutes, Once a5 needed, high blood pressure, diastolic BP >/= 110 or systolic BP /= 160, Starting today at 1326, For 1 dose
Third dose

Repeat BP in 15 minutes. Notify MD if B9 threshold not achieved after third dose.

if suboptimal effect administer hydralazine 10 mg IVx 1

Maximum cumulative dose is 300 mg.

©And

hydrALAZINE (APRESOLINE) injection 10 mg (SS)

10 mg, intravenous, Administer over 2 Minutes, Once as needed, high blood pressure, diastolic BP /= 110 o sytolic B >/= 160, Starting today at 1246, For 1 dose.
labetalol pathway.

Repeat BP in 15 minutes.if B threshold not achieved, abtain emergency MFM or CCM consat.

Indications: hypertension

O hydrALAZINE Pathway
O NiFEdipine Pathway
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[@IhydrALAZINE Pathway

hydrALAZINE (APRESOLINE) injection 5 mg (S5)

5 mg, intravenous, Administer over 2 Minutes, Once as needed, high blood pressure, diastolic BP >/= 110 or systolic BP >/= 160, Starting today at 1247, For 1 dose
First dose

Repeat BP in 15 minutes,if suboptimal effect administer 10 mg IV x 1

©And

hydrALAZINE (APRESOLINE) injection 10 mg (SS)

10 mg, intravenous, Administer over 2 Minutes, Once as needed, high blood pressure, diastolic BP /= 110 o systolic B >/= 160, Starting today at 1247, For 1 dose
Second dose

Repeat BP in 15 minutes. Notify MD if 8% threshold not achieved after second dose.

if suboptimal effect administer labetalol 20 mg IV x 1

@And

Iabetalol (NORMODYNE) injection 20 mg ($)

20 mg, intravenous, Administer over 2 Minutes, Once as needed, high blood pressure, distolic BP /= 110 o systolic BP >/= 160, Starting today at 1247, For 1 dose
hydrALAZINE pathwiay.

Repeat BP in 15 minutes,if suboptimal effect administer labetalol 40 mg IV x 1

@And

Iabetalol (NORMODYNE) injection 40 mg ($)

40 mg, intravenous, Administer over 2 Minutes, Once a5 needed, high blood pressure, diastolic BP /= 110 or systolic BP /= 160, Starting today at 1247, For 1 dose
hydrALAZINE pathwiay.

Repeat BP in 15 minutes. if 89 threshold not achieved, obtain emergency MFM or CCM consult,

Maximum cumulative dose is 300 mg.




image3.png
[@INiFEdipine Pathway

NIFEdipine (PROCARDIA) immediate release capsule 10 mg (5)

10 mg oral, Once as nesded, high blood pressure, diastolic B >/= 110 or systolic BP >/= 160, Starting today at 1247, For 1 dose

First dose

Repeat BP in 20 minutes,if suboptim effect administer 20 mg PO x 1

For treatment of acute-onset, severe hypertension in the obstetric patient without IV access. Do not administer if patient unable to tolerate orals.
@And

NIFEdipine (PROCARDIA) immediate release capsule 20 mg (5)

20 mg oral, Once as nesded, high blood pressure, diastolic B >/= 110 or systolic BP >/= 160, Starting today at 1247, For 1 dose

Second dose

Repeat BP in 20 minutes,if suboptim effect administer 20 mg PO x 1

For treatment of acute-onset, severe hypertension in the obstetric patient without IV access. Do not administer if patient unable to tolerate orals.
@And

NIFEdipine (PROCARDIA) immediate release capsule 20 mg (5)

20 mg, oral, Once as nesded, high blood pressure, diastolic B >/= 110 or systolic BP >/= 160, Starting today at 1247, For 1 dose

Third dose

Repeat BP in 20 minutes, Notify MD if B9 threshold not achieved after third dose.

if suboptimal effect administer labetalol 40 mg IV x 1

For treatment of acute-onset, severe hypertension in the obstetric patient without IV access. Do not administer if patient unable to tolerate orals.
@And

Iabetalol (NORMODYNE) injection 40 mg ($)

40 mg, intravenous, Administer over 2 Minutes, Once a5 needed, high blood pressure, diastolic BP /= 110 or systolic BP /= 160, Starting today at 1247, For 1 dose
NiFEdipine pathway.

Repeat BP in 15 minutes. if 89 threshold not achieved , obtain emergency MFM or CCM consult

Maximum cumulative dose is 300 mg.
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Nursing Orders

Notify physician (blood pressure parameters)
Until discontinued, Starting today at 1247, Until Specified
Systolic blood pressure greater than: 160

Diastolic blood pressure greater than: 110

©And

Measure blood pressure
Routine, Per unit protocol, Starting today at 1247, Until Specified
Check blood pressure per medication administration instructions in the anti-hypertensive medications.

©And

Measure blood pressure
Routine, Per unit protocol, Starting today at 1247, Until Specified
Once the aforementioned BP thresholds are achieved for the hypertension crisis algorithm, repeat BP measurement every 15 minutes for 1 hour, then every 30 minutes for 1 hour, and then every hour for 4 hours,




